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7- STEP LEACHING TEST PERFORMED AT EL CABRIL

ACTIVATED
STEEL SAMPLE

A Activity Release rate measured RELEASED | CORROSION

MASS (g) RATE (cm/yr)

at each step. sl 5 96E+00 4,32E-04
: Solid
A Good correlations observed. Fraction

TOTAL 6,05E+00 4,39E-04

A Activity release rate measured
and corrosion rate inferred.

Cs-137 vs. Co-60 release rate Co-60 Release Rate Cs-137 Solid Fraction Release Rate
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Log Cs-137 release rate
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A Bubbling up the flask with He to
remove the CO2 of the arr.

Precipitation with Ca(NO,),

H'ydroly31s of the pre01p1tate with phosphorlc acid.
> > 5> >> 4 Transport of the produced CO, to

the graphitization system.

Direct hydrolysis of the leachate.
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Total Carbon Vs. Co-60

‘ Accelerator MaSS SpeCtrOmetry Total C release
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AMS, not finished yet.
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A Liquid Scintillation Method,

4,00E-04

MDA values.

0,00E+00

I
g
a st
Q
n
@
2
0
ot
=
o
Q
g
@)
[
o
=

Co-60 Release Rate
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